. —

RADIO CONTROLLED ELECTRIC POWERED RACING BUGGY
JWD OFF-ROAD RACER

ALUTE

1: 10 SCALE

BATTERY:8.4V-1200mAh
RADIO: 2ch.
MOTOR:540/550TYPE
(NOT INCLUDED)

THE FINEST RADIO CONTROL MODELS

BE KT No.3034 NN

e
R e e e e
o e
i o e - - -
o e e o
et e
G ) . s ; 4 R s e Sa e e
e e L e B e e : = s e e
e e B e e e e e e s ik T e e e
S R N R R e e - e : S - e 3
e e i ; ¥

A
» e
AL e M s
S
e et

@F - URRE AT L
@ R-)LRFPU T bEEER R
@ T v N-4BEE

BE-5-/)L-9>-X(BlIFE)

BAKBEDA. FELHERETETIHErHYIT

i A
o .3_?:- -:F‘{":__.-':: R
el "‘%:’% e T
i R R R e
o 3::-:"\-«:-' S
S :
: i

Eukiin 8

o




4WD OFF-ROAD RACER

2 CHANNEL RADIQ SYSTEM
Transmitter Receiver Battery Holder

ST Switch

THINGS NEEDED BESIDES THE KIT Servo

|2 Channel Radio System] *NOTE: The dimensions
shown are the maximum
sizes which will fit.

Two types of radio control sets are on the
market, the stick type and the steering wheel
type. Choose which ever you like.

BATTERY PACK

A 8.4 V-1200 Battery in similar shape to the one shown here is
required. The Kyosho #1973 is a good choice.

CHARGER
You'll need a charger to charge your battery, Kyosho offers three types:

Model Name Time Features

No.1846 | Multi Charger
(DC 12V) 25 Min. | Full charge, wide range of batteries.

No.1845 | Lambda Quick The best fully automatic operation.
Charaer (DC 12V) 20 Min. | Easy to use, suitable for competition.

No.1931 | Super Ni-Cad AC Charger from household outlet. Electronic
AC Quick Charger O Min. | time built-in.

[Motor]

No. 1345 No. 1931




i

REQUIRED TOOLS

These are included These are not included with the "Turbo Optima"
with the "Turbo Optima PhiTTips L.

1.5mm Allen Wrench “ = —) Screwdriver Cement

SEZITT

] —Ft——== 5 _bmm & 7mm
2mm Allen Wrench :J' ] — Box Driver
k __/ -
Scissors
2.5mm Allen wrenchéﬂ
| - _ Needle Nose NG 1
Silicon Grease PTiers '* —
= (N .g (oY § Wire Cutters onyca Micron Line
aint Tape
Screw locking compound \\~hh-ﬂﬂ
R = . AW S —
A i |
=34 Sharp Hobby Brush
Knife

HOW TO CHECK YOUR RADIO SYSTEM

Follow steps 1-8.

1. Install the batteries into both the transmitter and receiver. If your radio 1S a
rechargeable system, charge it as outlined in the manual that came with your set.

2. Unravel the receiver antenna and plug the servo and battery connectors into the
receiver.

. Extend the transmitter antenna.
. Turn On the power switch of the transmitter.

. Turn On the power switch of the receiver.

. Set the small trim levers to the center position and make sure that both main control
sticks are also centered.

7. Move both main control sticks slowly through their full travel. The servo horns
should move in proportion to the movement of your sticks.

8. When trim Tevers and sticks are at their neutral positions, the servo horns should
be centered. You may now turn off the transmitter, then the receiver and unplug the
servos and battery from the receiver.

Sy O &= W

*IT IS IMPORTANT TO ALWAYS SWITCH
THE TRANSMITTER ON FIRST... THEN
THE RECEIVER. WHEN TURNING OFF
THE SYSTEM, TURN OFF THE RECEIVER
FIRST AND THEN THE TRANSMITTER.

Transmitter " Receiver

~ Speed Control Servo

- Steering Servo




A 2-channel radio control system is composed of a transmitter, receiver two servos,
and a battery holder (for the receiver).

*Transmitter ..... This is the part of the system that you hold in your hands to control
the model. Information is sent to the receiver and serves via radios
waves.

*Receiver ........ Receives the radio signals from the transmitter and sends them to the

appropriate servo.

ASErVOS sweisassses It Can be thought of as the "muscle" of the system. They actually move
the controls of the model. The receiver tells them which direction

to move and how much.

*Antenna ......... The transmitter antenna broadcasts the radio signal.
The receiver antenna (which is no more than a small wire tuned to a

precise length) picks up the signals so that the receiver can decode

them. |
*Trim Levers ..... Adjust the neutral position of the servos from the transmitter.
Trim levers provide fine tuning of the steering and speed control.
*Battery Meter ... Allows you to see the condition of your transmitter batteries.
*Servo Horn ...... A small arm or wheel on a servo that transfers the movement of the
Servo.

BEFORE ASSEMBLY

Please read through these instructions before assembly. Your thorough understanding of
the assembly will enable you to build the kit without difficulty. Check the components
in the kit prior to your startings the assembly. Any claims for replacements or refunds
for the model in the process of assembly will not be accepted.

[Please understand the following points before assembly]

1. Places where grease and "locktire" should be applied;
Apply some grease, which is included in the kit, to the spots indicated with mark

g1, and "locktite" witn —em=m .

2. Small Parts _ |
The small parts to be used such as screws, nuts, washers are illustrated in the

actual size on the attached sheet "The List of Small Parts”. Pick up the correct
ones referring the size, shape, and the assembly number.

3. Some Hints when screwing in a self-tapping-screw, (hereinafter referred to as TP

Screw) . \
*This model uses a lot of plastic parts, and many TP screws will be used for assembling.

*Do not use excessive force when tightening the self-tapping screws, or you may strip
the thread in the plastic. It is recommended to stop tightening it when the threaded
part on the screw goes into the plastic part and you feel some resistance from the

tightening.

4. Shape of Screw _
*You can distinguish the ordinary screw form the self-tapping one by the shape of points

and thread.

TP Screw N The point 1is Ordinary Screw (mmmmm Flat Head
i ~ sharpened. |

Coarse Thread

Finer Thread

Cap Bolt Flat Head Screw Bind Screw Ordinary Screw
= e i -
95 D RETRY L3 rg ET’_P}EW Smaller 'immmnum|1umumml
— !
O |k Thinner - Thicker

Set Screw
Hexagonal Hollow




1 INSTALLATION OF JOINT

Assembly drawing of Front and Rear Diff.

reffer to Page 24. NA]]ETT llrench (’Emm)

I M4 x 4 Set Screw + e —

M x 4 -G e Note: Remove any
"F1at" on shaft flash with a knife.

1 i
% [Rear Diff. ] P %5 Z?) [Front Diff.]
! @ o DA , Set Screw / @ : .r.h- L M‘q' X 4
‘ -..“ -' .. ’ { :I ,’ = :1.:“'

Set Screw

Set Screw

©® o <
Joint . @) ® Joint / @9 @/
; WS S T ®8p x 14 ~emm
80 X 14 . + Bearing o
Bearing %
Note: I Flat" on Shaft
Eﬂﬁ"’g EE{fZIaSh ©Jdoint  Set the M4 x 4 ®8¢ x 14 ® Juint
set screw to the Bearing

&8¢ x 14 Bearing flat on the shaft
and tighten.
|

=) [11=

I}EI

2 ASSEMBLY OF REAR GEAR BOX

@0 Final Pinion Gear
(9 Gear Box (L) M3 x 18 TP Screw M4 x 4 Set Screw

119
56 x 10
Bearing

,\
5 (D Gear Box

—— Note direction | (R)
of chain.

Install the parts in
gear box (L) as shown
then cover with gear box
(R). Install M3 x 18

TP screws and tiahten.

Never apply grease or 01l to rear
diff. and Final Pinion Gear.




3 INSTALLATION OF GEAR BASE
M3 x 45 Bind Screw

M3 Spring Washer

(9 Rear Plate (L)

Tighten M3 x 45screws flush

with rear plate (R).
M3 x 8 Screw

(Tighten only moderately ™
at this time.)

(3 Rear Plate (R
M3X5 Screv:

M3 x 8 Screw

(2 Center Ges
Snaft 7

This nut 1s threaded reversely. —

FO Allen bYrench (2mm)

/ M3 Nylon Nut (Gold Color)
4 INSTALLATION OF FINAL ' ' iégrgéﬂiier —
PINION GEAR 77 ‘
/fﬁfa { s A Washer (B) (74 x 11

Black Color)
| %@ Limiter Spring
> Counter Shaft

%ZZ? 7 '

G
= (119
He %‘ 0 Bearing

Affix shaft to pinion with Z2mm set
screw. Lubricate shaft and carefully
apply thread locking compound to 1lock

set screw threads. 56 Washer (A)
5 INSTALLATION OF REAR SHOCK STAY (3¢x10 Black Color)
(2 Rear Shock @ Allen Wrench(2.5mm) (8 Gear Box Hatch - @
Stay _ "
—_ Push in as shown.
M3 x 18 = 1P
Cap Bolt |
-
> ﬁg%
(6 M3 Pivot
Ball

(Use the
middle of ~—
the 3 holeg.




5 INSTALLATION OF FRONT GEAR BOX

After the assembly step
as shown in the Tleft

side drawing, install the
front suspension plate.

o (2

Bulk Head(L)

M3x12
— TP Screw

\\ 9 Front Sus.
Plate

M3 x 12 TP Screw

*Two types of sprockets are available
Note: Never apply (18 and 19 teeth). For the standard
grease or o1l to process, use the 18 teethed one to
the sprocket. engage the chain on.

/7 INSTALLATION OF LOWER GUARD

€] Front Support

<i§© cront (PTastic)
Stabilizer 7>

\/@@ |
20 Under Guard s x 10

M3 x 10 TP Screw TP Screw

M3 x 8
TP Screw

8 INSTALLATION OF REAR PLATE

Center

NOTE : \\\
These holes are out of No——%x

the center line. i B
Assemble the chassis
in such a way that -the .

holes will be located =
inside.

Center

M3 x 8
Q@ %§@ TP Screw
Main By
Chassis M3 x 8 Screw

Note: Tighten the 4 M3 x 8 screws
tentatively.




e T m— T bn——

9 INSTALLATION OF BULK HEAD

M2.6 x 6 Bindscrew
Tighten only
,@ff“”? moderately at this
- time.

10 INSTALLATION OF FRONT SUPPORT

M3 x 12 —— @
TP Screw 7 .

Left Side
@3 Front Upper Pivot (L)
23 Front Side Plate

f_" M3 x 8
TP Screw
MZ.6 X 6 Bind Screw

(Tighten only ‘ﬁ“~~i%k_
moderately at this
time.)

23 Front Side Plate
@5 Front Upper
» , Pivot (R)

\ M3 x 16 TP Screw
E M3 x 12 TP Screw

%%SH

: f,#fﬁﬁm Note (R): Right Side
| 2.6 x 6 Bind Screw )
(

Tighten only moderately at
this time.)

11 INSTALLATION OF CHAIN GUIDE

_ Assemble the rear
= F§ portion of the chain
7 guide as shown.

Assemble in order

white No. 1n
black circle

Upper Chain

cover.
@Affix chain

guide(C);iif

el Nl -
el R i i
ol AR
T f‘- ’
e ;ﬁ ¥
e e =
e & B .p‘.

il

P = g f’ .
z %~~~ ¢ House the lower chain here.

s i
e
i i
T P S 'r!' : #::E- o
: I e hJ o rear g oo o
e N e
! e ol g
Gt ol

C9 Chain Guide (C) Install this part to the outlet of the lower chain

and insert it as shown in the illustration above.

2o e
8



12 INSTALLATION OF JOINT COLLAR

M3 x 8 Screw
85 Joint Collar

If you have any difficulty to fix
the joint collar @5, loosen the
four M3 x 45 screws on the gearbox,
then you can install 1t much easier.

13 ASSEMBLY OF SERVO SAVER
[Assembly of Servo Saver (A)]

l. ﬁ Push E-Ring

B2 Servo Saver (A)
. Iset

E-Ring

& —
[Assembly of Servo Saver (B)] c%ﬁmz_e Pivot Ball (Black Color)

2. into groove.

Attach them with
3. pliers. 4, &6—— égff
@\@ Servo Saver

% \%.G(ﬁfisher

Black Color)

3D Ball Nuts

M2.6 X 6 :
31 119 M2.6 Pivot
Wi SEF Ball (Black
Color)

&— &) Ball Nut

35 Servo Saver (B)

2}

M2.6 Washer (Black Color)

T4 INSTALLATION OF SERVO SAVER

[Screw in the Ball End]

Remove this portion with
knife.

- 19mm

I"ll-_-'-_--—--_

2.

32 Saver Shaft (A)

This is the ball
end prepared 1in
the step as shown
in the left side
illustration.

32 Servo Saver(A)
G5 Servo Saver(B)

33 Saver Shaft (B) —

7Y32

Saver Spacer—_

MZ.B X 15
Bind Screw




15 ASSEMBLY OF KNUCKLE ARM *Before installing the knuckle arm onto
chassis, be certain to confirm which is

119 58 x 10 &) Front
Bearing Shaft 1 (L) and 2 (R). — 40
' ARnuckle Arm

gﬁﬂj:éiig 68
2 KIing PIN  emes-

119 M2.6 Pivot Ball_@

(Black Color)

\_ M3
16 Pivot Ball  @i&Y
(Silver Color) N—=
@2 Front Hub (L)

(Plastic)

{EEdl

M2.6 Nut 106
g .@?t; Leave a gap of lmm.
W
~@3 Front Hub (R) (Plastic)
16 INSTALLATION OF FRONT SUSPENSION ARM >
® Stabilizer End q
Ball (Gold Color) / S}
\ X 5

i @Qg;% 4"

& Y,
M3x4 @h\/
Set Screw . 45 Suspension Shaft(A,

(Silver Colo r‘ S (Silver Color)
’

G
'Flat"\on
surface\.

tstach the E-ring with Y7
needle nose plieps. Wl | Front

Shaft (B)
(Silver Color)

H\\ Fix the suspension shaft in such a way that
the setscrew will hit on a flat on the

17 INSTALLATION OF FRONT UPPER ROD

[Make two Upper Rods] \ shaft. S
60 Ball End (L) © @49 5.8¢ Ball - T
-5
This 1s the front shock
Push Ball end prepared in the step as
onto pivot ball. A shown in the left side
\ illustration.
M3 Nylon Nut
& &
l 'aAcLual S1z§) j
| about 55mm
[Attach M3x18 cap bolts to the _
front shock stay This 1s the upper rﬂi'

M3 x 18 (G2 Front 1in the step as shown
Cap Bolt Shock 1n the left side

Q%%bx Stayl 1]1u5trat1on
I “*r

M3 x 15 Screw




[ 18 ASSEMBLY OF SHOCK

{® Shock Piston _ _
Unused 1n

this kit.

Cut off the stump of plastic
runner carefully.

OVO @—"*@E b Ring (E—2.5)

Using in step 21 & 26.

*Q@ Shock Piston

75 Front Shock Shaft

[Rear ]
‘G
%77 Shock 0 Ring *62 Spring Stopper @ Eﬁzzk
(Red Color) ¢2 Front Shock Case Shaft
*These parts are identical 73 Rear Shock

for use with front and ',//; *QB Shock Collar

rear shocks. (White Color)
%9 P]ast1c Washer
Black Color)
*84 C Ring
ﬁg) Shock End

Case

. Fit a C-ring here. (Be careful not
79 P1ast1c Washer (Black Color) to loose it.)

QB Shock Collar (White Color) Fit it into this groove.

@iﬁ @} C Ring ""Dyi]‘{

|

@} Shock 0 Ring (2, 73 Shock Case

\

Secure the piston with an E-ring.

4d E Ring _
(E-2.5) Let the shaft go through the shock

@4 Shock Piston case, and screw in the shock end.

Z5 76 Shock

@) Shock End




19 FILLING SHOCK WITH OIL

li @ ShOCk Oi] 2_ 3.

[Installaﬁion of \

RS Put the il

Fit the diaphragm a little - (55 Shock Cap

83 intq the shock excessively.

VP e Tighten the cap
o firmly so that
e no oil will run
| out.

=l Fit it into the @ 5 Movable
groove rigidly. @ smoothly

1. Push the piston all the way down and pour the o1l little by little. Move the piston
up and down slowly to get rid of air bubbles.

2. Keep the piston at the bottom and screw in the shock cap qgg)gently, then any excessive
oil will flow out.

3. Check to see if the piston will move smoothly by reciprocating 1it.

e il iR T e . & e

20 INSTALLATION OF SHOCK SPRING : :
The Tast step in assembling the shocks is to fit

The shorter spring is for the spring holder 80 by compressing the spring.
front and the longer for
rear.

*Front Shock  *Rear Shock (Longer

Trim bushing
as shown.

M3 Nylon Nut
Front  Tighten M3 nylon nut firmly but do not
Shock  crush rubber shock bushing.

= 17 =




fzz INSTALLATION OF TIE ROD

[Make two Tie Rod]
60 Ball End (Large)

Actual Size)

4 - : R

HHHH ' o i : s e THTTE :
i E ; : e A Gkl

i'.i.ti e e i o dRE e
3 o
e

23 INSTALLATION OF REAR H
119 56x10 59 Rear S

Bearing

Right

*Assemble the left side
rear hub (L) (139 in the 67 Rear Hub
same way. (R)

i,

Leave a gap of Imm. (=
(& M3 Pivot Ball (Silver Color)

68 Suspension Shaft (C) '%fié;.y_;'%iwﬂﬁﬂ,h'f”
( Black Col or ) e\ e 7

y W ® SrabiTiamn Er
' —— Ball (Gold Color

69 Rear Suspension Arm
@ Stabilizer End Ball

o

-

@2 Main Chassis

Make sure 60
Suspension shaft seats
firmly into hole on the
main chassis.

& =
M3 x 4 Set Screw KV@K“
(Silver Color)

Fix the suspension shaft
in such a way that the
setscrew will hit on a
flat on the shaft.

Suspension
Shaft (D)




| 25 INSTALLATION OF REAR UPPER ROD
60 Ball End (L) LMake two Upper Rod]

(
\. 49 5.8¢ Ball_

Upper Rod 4R ‘Um — )
(Ba-” 'iﬂS'idE'.')\\ k - ‘ n‘?’t?-

PEn iz
- d{/ g s NI First install rod ball,
(Actual Size) _t%ﬁﬁﬁfﬁ S then attach upper rod to
k@ the hub with the M3x10
G screw. Then simultaneous
= 63 Swing install swing shaft and
& Shaft attach the other end of

upper rod as shown.

26 INSTALLATION OF REAR SHOCK (59 Shock Fixing Collar
(Red Color)

69 Shock

_(Tighten M3 nylon nut firmly but do
not crush rubber shock bushing.)

/shing
own.

Rear Shock

_:.:- o,
| 3 >
1P ‘e -":'

4g Washer
63 4¢ x 8 Bearing —

65 0 Ring (Black Color)




———— b

28 INSTALLATION OF MOTOR Motor for this kit is an option and

g, : Motor C recommended to install either Le Mans
[Installation of Motor over ] 2408 or Le Mans 240SB

._@Motor Cleaner

Perforate the side
as shown in the drawing

Flat on

Put rubber cement on striped portion race o
anac install 1t inside of the motor cover. 153)Motor
~— Plate
70 Le Mans 240S Motor
Feed the motor
cords through |
oF P\ the cover @) Allen.
AR Wrench

(1.5mm) M3 x 3

6) Pinion |
Set Screw Gear OT Q) q\~

Connect the motor

cord and motor with
solder. Red cord to
(+) and white to (-)

ear ]
B/ - adTIet seur fash by

loosening screws and
sliding motor back and
forth.

Tighten set screw
e to flat surface

~———— on motor shaft.

O . .
® Q=50 Adjustment of rollin
ZANRON) [Ad] g

O

® ©

Q

29 INSTALLATION OF GEAR COVER

@é Gear Cover

. Cut the seal to
| length.

87 Gear Cover Seal (Home Rubber)

Unseal them from backing and seal
them on striped portion.




30 INSTALLATION OF MINI-SIZE SERVO

Tighten very firmly and cut
off excess.

S —

88 Servo Spacer (
M3 x 6 Flat TP Screw

X

i F
"
S r———— o —
= I .
= i
i 5
. R
I e 5
g ?f\-:

Lead out

@ Battery Holder

Tighten firmly.

) -
\

i Jhiﬁ 2.

How to Fasten the Strap (S)]

The strap is so designed that it
will not be undone after once
fastened. So be sure where to
fasten 1t.

Pull it with pliers
to fasten it tightl

After fastening it, cut
off the excess portion.

servo cord. P

Several steps to come
will require the strap
fastening. Do it in
the same way.

31 INSTALLATION OF MID-SIZE SERVO

When employing any servo listed below,
prepare 1t as shown in the drawing
beneath.

Futaba ... FP-S28, FP-S138
Sanwa .... SM63]

KD' 250 me e PS-VM3 .Ezjrﬁzf
JR ....... NES-505 (H)

4mm

Shave-off excess part
with a file.

-— @9 Servo Spacer(B)

T fﬂi)Strap

Tighten F1rm1y

t%?:} M3x10 TP Screw
\

L

00/ Chain
Guide

MZ2 x 8

shown and 1nsta11
TP Screw :

f1rst.

32 INSTALLATION OF CHAIN GUIDE(A)pond the chain guide (A) a

front end

_(10Q/ Chain Guide (A)

NOTE: To protect
chain from contam-
ination by dirt
and dust, caulk
between chain
guide and cover
with silicone
caulk.

|




3 HOUNTING RADIO PLATE

M3 x 10 TP Screw

.6 x 8 Bind
P Screw

M3 x 8 TP Screw

Front Strut
Plate

00 Servo Mount

f,f; [Bettom Vie
(l

\Ea

34 INSTALLATION OF CHASSIS GUARD

MZ2.6 X 6
Bind Screw

~—_ M3 x 6 Flat Screw

—-—.______“_-_-.

\ @ Radio Post Screw

MZ x 8 TP Screw

Insert support holding

_—~—"diagonally, Then rotate
s the support into the

NN upright position.

Set support into
upright position.

Radio Plate Support

“Riifﬁhlf fit is too tight, bevel corners.

M3 X 8 Screw

(Take off the six screws
which have been fastened
tentatively, and install
the chassis guard.)

06 Speed Control

Pass the lead wire of the

PC Board

(aDHeat Sink (A)

M3 x 8 Screw

(Remove the screw fixed
temporarily in position,
and put on a heat sink.

(iaé>hesistor-——

45)Heat Sink (B)

PC board here previously.

[Assembled View]
144/Heat Sink

N

( N
\
CEE;Meat Sink

J08/Resistor —




36 INSTALLATION OF SPEED CONTROL

Arrange motor cords through
rear shock stay.

8D Ball Nut M3 Nut (Gold Color) <5
Qéa)Motor Cord

v
é - 02 Speed Control il

Nut
97 Speed Control

= Horn
£<%§k¢¢9 - 95 Speed Control

Pivot
M2.6 x 6 Bind Screw

03 Speed Control Contact Point

3/ WIRING OF RECEIVER BATTERY

LFor those who use a BEC type radio, please skip the step 37, and proceed to the next
step. |

NOTE: The battery that powers the motor also powers the receiver. Use great care and do

| not allow polarity to be reversed. Also, do not allow 8.4V to flow directly into receiver.

| The colors of the Tead wires are different depending upon radio manufacturer. Most use
. red for positive (+) and black for negative (-). The exception being Cox and Airtronics

(Sanwa). Their (+) lead has a white stripe and the middle lead is (-).

1. Cut off wires from radio box as 2 Connect the leads from the R/C unit switch and
shown. the regulator.
. X Brown Wire(+)
attery box 1s not Err PR
fff’used. l | Y
_ ! v 1
e | _ “""‘""/ egulator

- Red Wire (+)

Splice the wires as shown,
below; positive to posi-
tive and negative to
negat1ve

Use the switch harness which is o
provided with your radio. f*%

B (1’ Join wires By twisting together.
o (2 Insulate the connection points with vinyl
\ P tape to prevent a short-circuit.
*For ensuring the job, solder the spliced
leads.




{38 INSTALLATION OF SPEED CONTROL PC BOARD

]:I'I]‘ P?X_;Wn_ T o
| J ™ \l2,45

(I35/Connector Bend to 45°
. M3 Nut (Gold Color)

T M2.6 x 6 Bind Screw

Cemen% this screw to the PC board with cyanoacery-

: " . 1 . - | t
M3 & 10 Serew 2g%§‘adh951ve or "Locktite" so that it won't turn

(Gold Color)

NOTE: Fix the connector terminals
under the radio plate.

white/(—)

M3 Nut (Gold Color) @8 Driver Post

Lyas = é%
Make sure the positive and = < =
the negative not to make NAS) >
mistake. '

G2

L -

39 WHEN THE BEC RADIO IS EMPLOYED

g The radio contained in the box with
/B c this logo is the BEC type. As shown
%%' #&$ in step 37 on page ]8,{%85 radio does =
* iR not use the regulator {3, also the o TS
wiring for the switch is not required. , ;3_*??“::i -

When using this type of radio, fix the
BEC connector as illustrated below.

= (-)
Black Cord

(+) Red Cord

NOTE: When arranging the BEC
connector, do not mistake the
positive (red cord) with the
negative (black cord). The
improper polarity may damage
the radio.

BEC Connector




40 SPEED CONTROL LINKAGE

Trim the shaded portion from
your servo horn.

Hole may have to be §— with

enlarged slightly. Servo Horn

104 )Servo Rod

g

e R R e R e q

q g—

Install ball end onto

04) Servo Rod.

Parallel

/

Use the screw included

your radio.

____——— Keep servo in
neutral position.

Arrange cords
and tie with
strap.

Neutral

1)

— Strap
(Small)

1Q4 Servo Rod

Low
Speed

P |

eutral

il

Parallel / &
.

Neutral

Achieve the parallel
adjustment indicated
by turning ball end.

Turn the ball end.
Getting longer

Med1ium
Speed

r Reverse

H1gh
Speed

It become shorter.

41 INSTALLATION OF STEERING ROD

Trim the shaded portion from
your servo horn.

Hole may have to be & Ball End (Small) o
enlarged slightly. e o . _

[Affixing Double-Sided
Tape ]

Gop)

N pouble-
about 13mm Peel off Sided
backing. Tape
[Cutting Double-Sided Tape] (106)Double Sided Tape  Neutral o
(Actual Size) Position Steering
i Servo
! Servo
| Horn
1qu il Use the
| screw included
: ; with your radio.

For Receiver
(This portion
will be used
o in step 43.)

For Steering Servo




1 STEERING CONTROL L INKAGE

aside.

After 1nstallation,
fasten servo with

NOTE: For steering, use
a reverse servo, your
radio may employ servo
reversing, or you will
need to reverse the
position of the gimbal

stick on your transmitter.

Neutra]———*l
®)

]_,Fix the servo horn in

such a way that it will
come 1n the center

the chain guide.

Servo Saver

between the chassis and

5@

-

@

5

7
NeutraTz’f Servo
Horn

Keep

servg horn_& servg saver in neutral

when you install steering rod.

43 INSTALLATION OF RECEIVER AND ANTENNA

Put the pieces of
double-sided tape,
which was cut in
step 41, under the
receiver and the
regulator.

Receiver

Peel off
backing.

QEE)Regu1ator

{06) Doub1e-sided
Tape

DoubTe-sided
Tape

2, Fix the regulator in
such a position that
it will be housed 1in
the head of driver
doll, which will be
worked later in step
he'.

)

Antenna —
Pipe f
P v

Servo

@00 Chain Guide (A)

Route the cord of the steering
servo as shown above.

- e = . 1 2
NN T Rece 1
s T iver
- 1: o i . . _.E:E:::"'“

4.

Antenna
Wire i

L)

AN

Insert servo
connectors into
receilver as shwon.

Use screw included
in

=

Route antenna through tube.

21




- (149)Stabilizer Link

il

44 INSTALLATION OF FRONT STABILIZER

M3 X 3 Set Scr"ew ‘Stamhzer
> Pivot Ba11

(Small)

@ Stabilizer ©

{@3)

45 INSTALLATION OF REAR STABILIZER
MZ2.6 x 6 Bind Screw
M3 X 3 Set Screw

Pivot Ball_

[Adjustment ]

The working of the stabilizer
becomes more effective by moving
the pillow ball forward, and les
effective by shifting rearward.
This nholds trne for both tne

front and rear stabilizers.
MZ2.6 Nut

\‘_(igi)Stab111zer Stopper
A@ Rear Stabilizer

/

Stabilizer
Link (Large)

More| effective.

Note: Befora installing the stabilizer,
the motor cover should be removed once.

46 INSTALLATION OF BUMPER

M3 x 12 TP Screw
Md x 8 Bind Screw

M4 Franged Nut

o — i




G WOUNTING THE WHEEL

nsert 3)Wheel (2) inside of __~—M2 x 8 TP Screw(4pcs.) [Cutway View of Tire and
| Tire as below picture. 4 Wheel (3) Wheel ]

A e T i
i e _""'.. ” B
S il oy T
- . e S - B
4 B irr T e b I
By ey T e g TR i R - :
N R I R : 4
= e e b e i S R R
R " i s - 5 o, i i - . T
v A e T b I 3 T g R, e Boeton : i e R -
! o A o =y P i 5 e - T B ] & e i
R A A a2 e e [T g e R L e S = Fnh g e A
e, s Lo g, . o, e M T g 2rd ’ A
: i i E e e 1B i ___,\__ : e N A -
o ‘ pe L Foin ot }'ET':-\. o B "'i-'. - '“'q't'.-:f:""“‘ ‘:-::- = Pl ...“ A .}_.
5 - o - R -
| 4 o - et o ""':.-::"-ﬂ-"‘-" e, g, e o b !
¥y = e = s e e
.
t
Fr
i

d)Wheel

/ . Y
3) Wheel D Tire
(2)2) Wheel (1)

T

D Tire
_m%ﬁ§)WheeT (2)

48 INSTALLATION OF TIRES Large-sized hole faces

toward hub.

Align points of
hexagon.

Use shims only when
gap 1s too wide. _ -y s
Align point of JoR 36 Shin” —Cglif ',
the hexa C]Oﬂ m DI"] Ve = e NN
e PR Washer

i Install Right Siae
110 Drive Washer - the same way.
M4 Nylon Nut
M4 Nylon Nut

Drill a hole of 3mm diameter.

P
; 114)Driver

49 CUTTING OUT BODY AND (138
DRIVER -

Body attachment /
hole <ii:>

Perforate the places Hole for
indicated with zzawith fixing driver
a knife or scissors,

and/or an awl.

Wires will route through
this hole.

e e S —



50 CUTTING QUT WING

The "Round Cutter/Sander"
is available at Kyosho which
1s composed of snips for the
Jrill a hole of exclusive use of cutting the
mm diapeter. polycarbonate body and a
sander.
—_ *Round Cutter

Special curved
blades

51 PAINTING

First, wash the body to remove any o0il or dirt. Rinse thoroughly. Paint the inside of
the body. You can obtain a color scheme by masking a portion with tape then removing
the tape and painting. Apply the Tightest color last.

Mask the windows with something 1ike —

Micron Line Tape and paint it any
color at your choice.

- —

Micro-Line tape en-
hances the appearance
of any model.

Polyca Color Paint is
available for painting
your Lexan Bodies. 12
great looking colors!

02 MOUNTING OF DRIVER

114/Driver

@ H 00 k P 'I N--




Bundle wires with a strap (S) and [Working Test of Speed Controller]

Gk QTT KERSS- N\\x 1. Confirm that the speed controller wiper 1is
Since the speed positioned in neutral (refer to the illust-
controller must move

ration in step 40) and plug in the battery
freely, Teave slack connector (refer to step 53).
in the cords. (

2. Switch on the radio control units and operate
the speed controller to see if the wiper will
move from the Towest to the high and to the
reverse as illustrated in step 40.

*When the wiper does not swing smoothly, see if
the motor lead is too tight, or, on the other
hand, too long and rubs against the inside of
the driver doll. Either case will hamper the
smooth movement.

Speed
Controller Bundle cords and lead
them out of cut behind

driver doll.

53 MOUNTING OF BODY

‘Mounting of Ni-Cad Battery] insert the baktery '!!l.l!i,_.s,i!sa'"'?"3’-""""“—-}:
Hold Ni-cad battery firmly from this side in 5ﬂﬁg¥ﬂT*fEﬂ;%':“ff

the direction as
snown. //

with a Ni-cad battery holder
by Ni-Cad Strap.

Kyosho puts in the market
a hign power 8.4V Turbo
Racing Battery which is
s WSRO _ Qe composed of tabless type
A =X N\ - it cells. It can discharge
©: a lot of current at a

time to give a model car
excellent pick-up power
and running ability.

F i 54

Turbo Racing
8.4V Battery
(Not included 1in
the kit) /

| @Battew Holder ~—

Ni-cad
Strap

BE SURE TO DISMOUNT THE NI-CAD BATTERY
WHEN YOU WILL NOT RUN THE CAR OR KEEP IT
IN STOCK. 132
Body Washer

Body Pin \
[Installation of Wing] 24

M3 X &
. i\f Y Screw

Wing — ‘
. 3¢ Washer

() (£
~— & & -M3 Nut
I




ADJUSTING THE CHAIN

i -
R g e e o R S L R L S L R = T

mem e ans e

To avoid any damage to sprockets, adjust the *When chain 1s stretched beyond range of
chain every 5-6 runs. - adjustment.

1. Remove the Chain Cover

‘ 1) Loosen the 10 screws.
E%;jUSh bumper rearward to loosen chain fully

L

Navis

(1D Remove the Body.

(& Loosen 10 (darkened) screws 1/2 turn each;
(3) Remove the chain cover.

2. Adjust the Chain 1.5mm ATlen Wrench

b

™

;jo]d the chain with hook pins as shown in
Tnset drawing.

e R N S Y B S T g

i

=" %

;/

Front Bumpe

(@ Insert a 1.5mm allen wrench under chain
as shown.

E%; Pull bumper forward.
3

Keep tension on bumper and tighten the EE;
10 screws firmly. :

Remove one link.

Connect the chain again by bending the 1ink
ends down. Readjust the chain.

CEHCK THE LIMITER

 ———— e T L LR T T T T L T P —

e e B e S T r——— e ama

Check the limiter nut once in a while.
Whenever you find it loosen, tighten it
firmly; otherwise, the counter gear will
run idle excessively to result in melting
the nut.

5.5mm box Driver
- 26 -

Limiter (reverse thread)




ADJUSTMENT OF SHOCK SIZE

to same size.

Shock End

Longer Longer

~Shorter |

&

Adjust the shocks so that both
front shocks and both rear shocks

are exactly the same length.

Shorter

BASIC ADJUSTMENT GUIDE FOR THE OPTIMA

[Front Camber Adjustment]
Upper Rod

. Triangle

Place the car on a flat surface with the

chassis raised as high as possible and
adjust the length of the front and rear
upper rods in a way so that the tires stand

at a right angle to the ground.
Upper Rod

Negative
Camber

Negative camber results when you make the
upper rods shorter.
Upper rods

Lengthened Positive

Camber

|

/

L o
A 5 =

g ==
r 2,
v

o e
~E i .
dae..

-

Positive camber results when you make the
“upper rods longer.

r A

[Front Wheel Height]

Place the car on a flat area, raise the front
end and then Tower the front wheels slowly
to see whether they will touch the ground
evenly. If not, adjust the length of the
shocks. If they are uneven, steering to the
right and left will not be the same.

Langthen Shorten Shorten Lengthen
Shorten
Le ngthen
Shock End —

Adjust the length by turning the shock end.

R N T P T



[Rear Camber Adjustment]

Rear Shock . gt

You can alter the rear wheel camber by shift-
ing the bolt hole location of the upper rod.

Hole "A" provides more positive camber while

hole "C" provides more negative camber. The

middle hole "B" should be used normally.

[Customizing the Tires]

You can increase performance for various
track conditions by trimming the knobs of

the tires. Consult the chart below.
Trim the knovs.aal

Amount of

Track Trim

Grass 1/2

Concrete 2/ 3

Sand None

Hard Dirt e

Soft Dirt None

[Optional Tires]

The Option House" set, available separately,
offers you the W5031 Low-Profile Tires for
hard ground, and the W5032 for soft soil.

Pinion Gear | 9T [10T 1T (12T [ 13T | 1471 |
Gear Ratio 13.8(12:4 111.2110.3|9.85| 8.8
240S 360 Gold
Motor =
20058 |

[Adjusting Front/Rear Power Ratio]

By changing the front and rear sprockets,
you can change the power ratio.

19T
/

18T 19T. 18T 18T~ 18T

% )

Front
Differential

Rear Differential

A. Nomal: Front and rear furn at same rate.
B. Rear wheels have slightly more power.
C. Front wheels have slightly more power.

[ Keeping the Chain Clean]

Be careful not to let sand and dust in througt
the chain cover and chain guide. Seal the
openings around the chain cover and guide with
cellophane tape or silicone sealer. Remove
the gearbox hatch cover and hold the car
upside down to remove any dirt.

[Replacing the Chain]

To replace the chain, remove the chain cover
(B); and holding the model vertically with
the front upward, feed the chain from the
front sprocket to the rear. It may require
a few tries to get it right.




HOW TO USE 8.4V BATTERY | HOW TO USE MOTOR

he 8.4V Turbo Racing Battery is a high The Le Mans 240S 1is designed as a high-
ower battery pack for more powerful running.| rotation and high-power motor, still there
It puts out about 1.4 times the power of the | are some requirements to bring out its

xisting 7.2V.racing battery. With higher maximum capability;

gﬂtage, 1t will discharge & greater el 1. The portion of commutator and brushes is

gfcurtent. S0 you have to be careful if a possible place to generate heat. So check

ﬂmre 1s any loose contact or connection in the point each time if you impose heavy |

the circuit. Plug out the connector when load on it. If you find it discolored or

45 stere The ear aiter & Tun. = any carbon accumulated, run it idle for
S 10 to 15 minutes after removing the pinion

gear.

2. Perforate the motor cover as shown in step
28 on page 12 without fail for better
ventilation. Without it, the motor may be
damaged.

3. Adjust the timing point according to the
duration of a run within the range between
0 to 6. The more number of timing adjust-
ment, the more speed, at the same time, the
more consumption of current and the shorter
duration of running.

CHARGE THE 8.4V BATTERY

When you charge it from a 100V source, the
8.4V AC Quick Charger is ideal. You can
charge 1t in 50 minutes. From a 12V battery,
The Multi-Charger or the Auto Charger (auto
cut off) are recommended, the former will
charge it in 25 minutes at the highest range.
It will often happen that, toward the end of
charging, the charging amperage is tend to
decline. This is a natural course of events
because of a little disparity in voltage

etween the two batteries. ”ﬁi 4. Overhal the motor periodically. (Refer to
- &f'ﬁl the instruction which came with the motor)

Multi-Charger

1--'-""'_""""_'FH :

Auto Charger




RUNNING THE OPTIMA

The same battery powers the radio and motor. [Check Before Every Run]

As soon as the car starts to slow down '
: 2 1. Check to see if all bolts and nuts are
recharge the battery. Otherwise you will tightened firmly.

quickly lose control. 2. Check to see Ni-cad battery is fully

charged.

3. Check to see if the steering and speed
control 1s 1in proportion to your control
of the transmitter.

4. Check to see that all wiring is properly
insulated.

5. Check to see 1f parts are moving smoothly.

[Operating Procedures ]

After running, always remove the battery 1. Turn transmitter switch on.
from the car. | 2. Switch on the receiver.
' 3. Check to see if the radio system is working
properly.

NOTE: When turning off the switches, turn off
the receiver first then transmitter. Other-
wise, the servos may be left in a position
other than neutral.

| TROUBLE SHOOTING IF THE CAR DOES NOT START]

1. Poor contact of connectors of batteries,
connector, and speed control

2. Check to see if the Ni-cad battery is full
charged.

3. Check to see shortage of battery power for
the transmitter.

4. Signal jamming from other radios.

WARNING FOR RUNNING THE CAR

The electric R/C powered by a highly efficient Ni-cad battery runs unexpectedly fast.
So great care is required when you handle the car and the battery.

*Do not run the car in the crowd and on the road.

*Check the frequency bands when you see someone else also trying to run his car at a time
with you. Radio control systems on the same frequency will respond each other and causing
them to go out of control.

*If you car suddenly stalled, or being caught by some obstacles, do not try to move the
car further. It may result in burning the motor or wiring or in damage on other parts.

*Do not try to hold the rotating wheels forcibly.

*When connecting the Ni-cad battery, be sure that the speed controller is positioned in
neutral.

*Any binding or drag on the bearing portion of driving system imposes heavy load to the
motor and battery, thus causingoverheating of the components or that the car does not
gain speed. So check to see always if the driving system will turn smoothly. Application
of o1l and grease is also very important.

*With those cars which have only one battery powering both the motor and the radio control
units, the cars come to be out of control as the battery voltage is being dropped down.
So whenver you will find your car losing speed, discontinue the operation.




MAINTENANCE AFTER A RUNNING

*After a run of the radio controlled car, remove the Ni-cad battery from the car and store

1t separately.
*When you have finished running the car, clean dirt off the car.

*Turn off the switches of the radio control units without fail.

*Apply grease on the moving parts regularly.
*Check that all screws and nuts are tightened properly.

HANDLING THE MOTOR

*The motor becomes hot after each run. So continuous running may shorten its life.

Do not run the car until the motor gets cool after each operation.
*After several runs the motor may lose its power. This 1is because of carbon accumulated

on the commutator of motor. In such a case, remove the pinion gear and run 1t 1dly for

15 minutes under 7.2 volts.
*0i1 thr bearings of motor periodically.

EXPLODED VIEW OF FRONT AND REAR DIFFERENTIAL

[Front Differential ] [Rear Differential]

QEE)Sprocket (A)
d2D Main Gear —
\,
GE§>Beve1 Shaft ST

(jéE)Beve1 Gear (B) \K

MZ x 8 <
TP Screw / &)
@ Bevel Gear (B) éﬁ 28
S (126/ Bevel Gear (B)
Bevel Gear (A) Eﬁiﬁﬁ x (iéé)Beve] gese £R3
(B) 124/Sprocket (C)




KEY NUMBERS FOR PARTS

I

Parts Name Q" ty

é X 14 Bearing

3

J

) Allen Wrench (2mm)
(8 Stabilizer End Ball
(Gold Color)

Gear Box (L)
Fainal Pinion Gear
Gear box (R)

' Center Gear Shaft
[;JRear Plate (R)

14 " (L)
5 Counter Shaft
) M3 Pivot Ball
(Silver Color)
SI? Rear Shock Stay
8 Gear Box Hatch

19 Front Sus. Plate
0 Under Guard
gj -ront Support
2 Main Chassis
Front Side Plate
' Front Upper Pivot EL%
1 R

00 — — e — e S S S S S S S

| i d

) Radio Post (
\ Chain Guide

=Chain
* Ball Nut
Saver Shaft

King Pin
g9 Knuckle Arm ]
0 2 (R)
%} Front Shaft
|2 Front Hub (L)
RJ
 E Ring (E-2.5)
) Sus. Shaft ( )
(Silver Color)
{1 ( )
( " )
" Allen. Wrench(1.5mm)
Front Sus. Arm
9 5.8¢ Ball
0 Ball End
] Upper Rod
Front Shock Stay
Sw1ng Shaft
' Shock Bush
55 Tie Rod
66 Rear Shaft

P P = = N ol e B B d ] o e ] Py e ed e NI D) e —d NI D
)
(D
t

@@@

)

R @

(L) |

ﬂﬁﬁ“ﬁﬁl

NN PBERE—ENNREN

No .

k5
58
- 69
00

SRIREES

A:}]
et

SRIVRSS

00 hﬁ : E

S

=

SRREHEEIRESE

05
J06

oD

Parts Name

Rear Hub (R) ]
Sus. Shaft (C) 2
(Black Color)
Rear Sus. Arm
Sus. Shaft (D)
Rear Sus. Strut
Radio Plate
4¢ x 8 Bearing
Center Gear
0 Ring
(Black Color)
Hook Pin
Pinion Gear (97)
Bearing Collar
(Nylon)
Motor Cover
Wing
Shock 011
Front Shock Case
Rear Shock Case
Shock Piston
Front Shock Shaft
Rear Shock Shaft
Shock 0 Ring
Shock Collar
(White Color)
Plastic Washer
(Black color)
Spring Holder
Shock End
Spring Stopper
Diaphragm
C Ring
Joint Collar
Gear Cover
Gear Cover Seal
Servo Spacer (A)
1 (B)
Servo Mount
Speed Control
Spring
Speed Control Nut 1
Speed Control 2
Contact Point
Speed Control Stud |
Speed Control ]
Pivot
Speed Control PC 1
Board
Speed Control Horn 1
Driver Post ]
Chain Cover (A) 1
Chain Guide (A) ]
T (D)
B

Chain Cover (B)

Front Strut Plate
Servo Rod

Saver Spacer
Double Sided Tape
Antenna Pipe

— PN e NN

OO RN — -

==

MNAERE R

Q' ty

60

7 Bevel

Parts Name

Resistor
-ront Bumper
Drive Washer
Strap (S)

12/ Ni-cad Strap

Steering Rod
Driver

Strap (L)

Qty

N WO

Radio Plate Support |

Radio Post Screw
MZ2.6 Pivot Ball
(Black Color)
op x 10 Bearing
Front Stabilizer
Main Gear
Sprocket (A
i (B
T (C
r

Bevel Gea

A)
B)
Shaft

Battery Holder
Bulk Head (L)

(R)

5¢ Shim
Body Washer
Decal
Regulator
Connector
Silicon Grease
Rear Stabilizer
Body
Rear Hub (L)
Motor Cord
Front Spring
Rear Spring
Chassis Guard
Heat Sink (A)

" (B)

Motor Cleaner

fa
4

10

e N — oD

N N

1

Stabilizer Stopper 2

‘T48) Stabilizer Link

Stabilizer Ball
Counter Gear
Limiter Spring
Motor Plate

(L)2
(82
4

1

:set

Iset

Shock Fixing Collar 4

(Red Plastic)
Shock Cap
Washer(A) 3éx10
(Black Color)
Wahser(B) 7¢x11
(Gold Color)

M3 Nylon Nut
(Gold Color)

4
]

1
|

Allen Wrench(2.5mm)]

Body Pin

2

- BA L




PURCHASING PARTS FOR YOUR KIT

You can purchase replacement and optional parts for your kit. A1l of the part identified
by key numbers (see page for a complete list) are usually not available singularly,

but we offer these parts in convenient parts "packs" which can be purchased separately.

To figure out which parts pack you need, find the key number for that part within the
manual. Then consult our parts pack guide, below. When refering to the parts you need,
always use the Parts Pack Number. For instance, if you need a Center Gear Shaft (Key #12)
ask your dealer for Kyosho Parts Pack 0T-7 (Rear Plate Set).

Parts Pack # Description Includes These Key Numbers

0T- 1 Gear Box

0T- 2 Chain

0T- 4 King Pin

0T- 5 Joint

0T- 6 Swing Shaft

0T- 7 Rear Plate Set

0T- 8 Front Side Plate

OT-11 Suspension Shaft

0T-12 Radio Plate

0T-14 Under Guard

0T-15 -ront Bumper

0T-16 Knuckle Arm

0T-17 -ront Shaft

0T-18 Rear Shaft

0T-19 Drive Washer

0T-20 Main Chassis

0T-21 Screw Set

0T-22 Body Washer

0T-26 Driver

0T-27 Sprocket, Gear Set

0T-28 Differential Gear Set

0T-29 0 Ring

0T-31 M3 Pillow Ball (Pivot Ball)

0T-32 5.8¢ Ball

0T-33 Ball Nut (M2.6)

0T-34 PTate Set

0T-35 Upper Rod Set

0T-36 MZ2.6 Pivot Ball

0T-37 Cord Set

0T-38 Silicon Gress (2pcs.)

0T-39 E Ring (2.5)

0T-41 Final Pinion Gear

0T-42 Servo Saver Set

0T-45 Rear Hub

0T-46 Chain Guide Set

0T-48 Battery Holder Set

0T-49 Gear Cover Set

0T-54 Stabilizer Set

OT-55 Front Hub Set

0T-57 Special Shock Stay

0T-66 Low Profile Tire(Pin Type)

0T-67 Wheel (For Low Profile Tire) 2 X 2

0T-77 Decal(Salute) ]

0T-69 Suspension Arm Set X
(Hardened)

(778 Body,Wina Set (Salute)

0T-71 Chassis Guard

0T-72 Heat Sink for Resistor

0T-73 Motor Cleaner Set

0T-74 _imiter Gear Set

0T-75 Connector (for 8.4V)




Pr———

Parts Pack #

SC-40
SC-46
SC-67
SC-78
SC-79
SC-89
SC-101
SC-105
EF-37
EF-38
EF-39
EP-22
LD-76
SD-79
1911
1901
1903
W-5001

W-5002

W-5009
1990
1971

0T-64

0T-65

0T-76

W-0101
W-5031
W-5032
W-5010

W-501]1
1951
0T-23
0T-50
0T-51
0T-56

SC-80
LM-15
0T-47
W-5021
1863

W-0102
1952

W-T100]1
W-0103

Description Includes These Key Numbers

Motor Cover
Double Sided Tape
Speed Control Set
Speed Control PC Board
Speed Control Contact Point
Tierod
Rear Shaft Shim
Resistor
Strap (S)
'H (M)
Ni-Cad Strap
Hook Pin
Shock Bush
Antenna Pipe
8¢ x 14 Bearing
Ball Bearing 5¢ x 10
) 4¢ x 8
Pressure 0i1 Shock (S), Front

@(5%39 79 @) @) @2 €3 @4 74P A5 x 2

! " " (L), Rear @@4@@@0@@@ 142XA5Dx 2
X
Hard Pinion Gear 9T é61)x ]
Regulator 134 x 1 (for 7.2V . 8.4V)

63 x 2 A19 x 10

OPTIONAL PARTS

Bearing Set

Speical Wing (Silvered) Polycaborante

Wing Stay Set For attachment of 0T64

Hard Final Pinion Gear Hardened Alumite

Motor Guard Case of Protecting your motor.
ow Profile Tire Allround Type For Hard Truck

_ow Profile Tire, High Grip " For Soft Truck

Hard Pinion Gear 10T Gear Ratio (12.4 : 1)

Gear Ratio (11.2 : 1)
3 Different Weights

Hard Pinion Gear 11T
Shock 0i1 Set (S.M.H)

Pinion Gear 12T Gear Ratio (10.3 : 1)
! 13T ; ( 9.5 : 1)
! 147 ! (8.8 : 1)
Light Weight Aluminum

TP Screw Set Tapping (Aluminum), Nylon Nut Set
Speed Control(4 speed Registor)4 Forward Speeds

Cooling Plate For Le Mans Motor

Front Hub Set For better steering

Low Profile Wheel Silvered

Sponser Sticker

Side Guard
Differential 01l

High Corbon Plate 1.7

Gold Plate Set

For Protecting Rear Sus. Arm

For Material of Mecha Plate
For Ornament of Your Model




3ag No. [Key No. Parts Name 0ty Bag No. |Key No.i Parts Name |Q'ty
J Spike Tire 4 47 (6 Joint 4 1]
¥ Wheal (1) 4 47 12 iCenter Gear Shaft 1 [3
(5 8p x 14 Bearing 4 T ( Counter Shaft 1 1[4
(8 Stabilizer End 4 16][232 M3 Pivot Ball 2 [5°
Ball(Gold Color) (Silver Color) |
Front Sus. Arm 2 [16] Ball Nut 4 [13][36]
Rear Sus. Arm 2 [23] Saver Shaft(A) | 1 [14]
i x 8 Bearing 2  [27] L (B) |1 [14]
56 x 10 Bearing 10 2]14] King Pin 4 (15
' 15][23] 56 Ball b [ 7:[25}
Front Stabilizer 1 7] Swing Shaft 4 [17][25
7N-8.4V Connector | 138 TOP-4 Center Gear 1 [27.
Rear Stabilizer 1 45 ] Bearing Collar | 1 [27.
] Heat Sink (A) ] 35 Joint Collar 2 [3]1[12]
Blister : (B) 1 ECi Counter Gear 1 [4°
Stabilizer Stopper2  [45. Limiter Spring ' 1 [4.
Stabilizer Link(L) 2 (45 Washer (A)(Black)l [4
! (S) 2 (44 " (B)( " )1 [4]
Stabilizer Pivot 4 447][45] M3 Nylon Nut 1 [4
Ball | (Gold Color) 1[4
M2.6 x 6 Bind 2 [45] 3¢ Washer 1 [4
Screw Saver Shaft (C) 1 [14]
M2.6 Nut 2 [ 45 ] Servo Saver 1 (14 ]
M3 x 3 Set Screw 4 44][45] Spring
Assembly|Front Diff. 1 [ : S RO —
: Rear Diff. ] 1 13 Rear Plate (R) 1 [3.
" Dresser Shock(S) 2 (18] a " (L) 1 |3
; ! (L) 2 18] 17 Rear Shock Stay 1 [5.
% _ %% Front Sus. Plate 1 [6.
(9 Gear Box (L) . £ Front Side Plate 2 [10°
{0 Fainal Pinion 1 2 TOP-5 52 Front Shock Stay 1 [17
| ﬁj Gear Box (R) ] 2 6D Rear Sus. Strut | 1 [24]
- 30 Chain ] |2 Q%) Chain Cover (A) | 1 [11.
4] Front Shaft 2 (15, (10 ! (B) | 1 [42]
EEEE Rear Shaft 2 (23 iiﬁé; Front Strap Plate | [33°
67 Pinion Gear (9Z) 1 25 fibS Saver Spacer 1 [14]
7} Shock 011 . [19° . |
L 72 Shock Piston 4 [18] %% Gear Box Hatch | 1 [5]
L 0 Ring 8 [18] Front Support 1 [7]
(154 Shock Fixing 4 [21][26] 2D Front Upper Pivot 1 [10]
| Collars(Red Color) | f (L)
78 79 |Plastic Washer [18] 25 " 1 L10]
White 4 (R)
| Black ' 4 20 Rear Radio Post 2 [8]
83 Diaphragms 4 [19° 27 Front Radio Post 2 T[10]
- 85 C Ring 8 [18] 28 Chain Guide (B) 1 [11]
A10> Drive Washer 4 (48 ' " (C) 1 [11_
429 Bulk Head (L) a 6] %% Servo Saver (A ) 1 [13
‘130 ! (R) 6] ' (B) | 1 P13
5:;5) Silicon Grease Knuckle Arm 1 (L )1 ey
A5P Allen Wrench(2.5mm) 1 [5][17] |TOP-6 ! 2 (R)1 [15_
42 E Ring (E-2.5) 8 [181(4pcs Front Hub (L) 1 [15]
Spare) ! (R) i1 [15]
Cap Bolt M3x18 | 4 [5][17] Rear Hub (R) 1 [23]
Screw Rock : Gear Cover {29
b - — Servo Mount 1 133,
P2 %% Wheel (2) 4 [47] Chain Guide (A) 1 [32]
- Wwheel (3) 4 [47] » (D) |1 [32]
Front Bumper 1 l46_
Radio Plate 11 [33]
Support |
| |
1




Bag No.

Key NO.

Bag No. Key No.| Parts Name Q' ty
128  |Battery Holder 2 [30]
439  [Rear Hub (L) 1T [[23]
16 M3 Pivot Ball 6 1511231
86 M2 Shaft 1 14
67  Ball End (S) 2 [147
45  ISus. Shaft (A) 2 |[16
(Silver Color)
46) ( " (Bg a l[16]
TOP_7 50  'Ball End (L) 12 5[;;;[22]!
) Upper Rod 4 171125 ]
54  |Shock Bush 4 \[217[26]1
55  Tie Rod 2 iL22} |
£8  sus. shaft (C) 2 |[23]
(BTack Color)
00 " (D) 2 |[24]
(118)  M2.6 Pivot Ball 4  |L13][15]
o (B1ack Colar)
Under Guard 1 A |
Main Chassis 2 8] |
Radio Plate " | 30
i Motor Cover | 26
' TOP-8 Antenna Pipe 143
| Ni-Cad Strap 2 53,
Chassis Guard ] (34
Motor Clener |28
Motor PTate 28_
Ball End (S) 2 |L40][41]
0 Ring (P-3) T [27] '
(Black Color) | -
87  Gear Cover Seal 29
- 68 Servo Spacer (A) | 30
89 ” (B) |30
el Speed Control 38
- Spring 5 |
63  Speed Control 2 [36]
| Contact Point | | §
| 9%  Speed Contro] -1 |[38] |
| Stud ’ |
- 95 Speed Control Pivot 1 ![36]
96 Speed Control PC 1  [[35]
| Board | -
TOP-9 | 97  Speed Contro] Horn 1 |[36]
. 98  Driver Post “ [ 38
riQ4> Speed Control Rod [ 40 ]
“1C Double Sided Tape 41] i
10 Resistor 2 1[38] f
i Nylon Strap (S) 7 '30][33]
e ? [40][45]
nm Steering Rod 1 [41]
L1 Nylon Strap (L) |1 42 ] |
il%ﬁ; Body Washer | £ .93 |
] Regulator 5 (31
i - BEC Coard ] 1“39' .
| | | |
T i i
! i
AFAMST T l

Parts Name

‘Driver

Body
Decal
Wing

=Spare Screw

it

Alden Nrench ZmM
M2 Shaft

E Ring E-2.5
y E-5.0
Allen Wrench 1

Hook Pin
Speed Control
M3

Q'ty
]

[49]
[49]

[50]
'bag

ik

c5mm 1
4
Nut 1

Radio Post Screq 2

Shim 5¢

£

Set Screw M3 x 3 ]
3 M3 :x 4 4

(Silver Color)

' M4 x 4 5
Round Head Screw 13
M3 x 8
1 2
M3 x 10
y b(4pcs.
M3 x 15  Spare)

Bind Screw MZ.
| " IMZ2.6x15 2

 TOP-1

Nut

6x6 9

" M3 x 45 4
" M4 x 8
Screw, Gold 2
Color M3 x 10
Round Head TP Screw
M2 x 8 26(4pcs.Spar
" M3 x 8 8
" M3 x 10 6
M3 x 12 9
" M3 x 16 2
" M3 x 18 4
Bind TP Screw 4
MZ2.6 x 8
Flat Head TP /
Screw M3 x 6
Nut M2.6 2
M3 0.
Flange NutM4 T
M3 5
Gold Color
Nylon Nut M3 6
: i M 4
Washer MZ2.6 4
| ' M3 6(Spare)
| M4 2
Spring Washer M3 4

36

e)

|
|
|

e rre————

PRINTED IN JAFAN.



SALUTE SALUTE sawme

oFE Bonpe
OF ) i \D
EE e mISHIF

—

FOUR LWHEEL DRIVE
FOUR WHEEL DRIVE

RADIO CONTROLLED ELECTRIC POWERED RACING BUGGY  ASUNUD OFFE-ROAD
RADIC CONTROLLED ELECTRIC POWERED RACING BUGGY upnguy Gasmus_Earn o i

CRAGAR

FOUR WHEEL DRIVE FOUR WHEEL DRIVE

KYDSHDO RACING TE Ok
5 P KYDSHDO RACING TEARM

)




RADIO CONTROLLED ELECTRIC POWERED RACING BUGGY AnIDGESTONE
RADIO CONTROLLED ELECTRIC POWERED RACING BUGGY

FOUR WHEEL DRIVE
FOUR WHEEL DRIVE

POWERED & LE MRANS
POWERED & LE MRANS

ROCING BMoOTOoOR

HYODOSHD RACING TEAM
KYDSHD RACING TEAM



